

Student Name: Cynthia A. Cerde

Unit: Ped 3

Pt. Initials: S.

Date: 1-29-2025

Allergies: NKA

Pediatric Medication Worksheet – Current Medications & PRN for Last 24 Hours

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
	Isotonic/ Hypotonic/ Hypertonic			

Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Therapeutic Range?		IVP – List diluent solution, volume, and rate of administration IVPB – List concentration and rate of administration	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
				Is med in therapeutic range?	If not, why?			
Morphine <i>PRN not given</i>	Analgesic, Opioid	Severe Pain	2mg 1mg (IV) q 2hrs -PRN - Steady pain	0.2mg/kg IV Max 10 doses	Yes	IVPB Infused over 4hrs Dilute in NS/DSW	Constipation Drowsiness Sleepiness/Unusual drowsiness	1. Monitor Get up carefully because this med can cause BP to ↓ 2. May cause constipation 3. Use call light for get up, this med can make you dizzy / hard to fall asleep. 4. Don't do anything / avoid activities due to impaired judgment.
Albumin	Blood Product Derivative Plasma Volume Expander	↑ plasma volume / levels of albumin in blood	42.75g 42.84g/hr once	1g x 1kg / dose over 2-3hrs 1g x 41kg = 41g No	Needs ↓ since pt. bleed	Fluid Retention (Edema) ↑ HR Headache / N/V	1. Notify w/ if you experience head ache, difficulty breathing or ↑ BP (immediately) 2. Fatigue, dizziness, fluid 3. Swallowing due to possible liver issue 4. Swells in feet & legs due to fluid retention	
Tacrolimus (Prograf)	Immunosuppressant Anti-reject	Glomerulonephritis Nephrotic Syndrome	0.5mg/mL sus 0.8mg 2x/day each	0.1 - 0.2mg/kg/dose in divided doses q 12hrs Max 4-5g/dose Yes		HTN Diarrhea Headaches	1. Use sunscreen 2. Small frequent Take on an empty stomach 3. Shake well 4. Do not give within 2hrs of antacid	
Acetaminophen (Tylenol)	Analgesic Nonopioid Antipyretic	Pain Reduction Fever Discomfort	150mg oral q 4hrs -PRN -	Yes		N/V Stomach pain ↓ appetite	1. Stop taking this med if you get difficulty breathing, swelling of face/lips, tongue, throat 2. Do not take more than 1000mg at one time / more than 4 times in 24hrs 3. Avoid using other meds containing acetaminophen (APAP) to avoid overdoses. 4. Ask Pharmacist before taking cold/flu/allergy/ pain/ sleepers	